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AI-KUFA CEMENT PLANT

(KF/19/01)
REPORT OF CEMENT QUALITY

OOALTTV CONTROL nY-p.\ (LAR.) ( ~I_~I ) I ~._g.ill 0~I .-J

Reference number Silo NO 2+3+4+5 Type of cement S.R. P.C.

Factory 1 Al-Kufa Cement Plant Sampling date From 1/5/2020 Testing date 31/5/2020

COMPONENT % TEST RESULT UMlTS CONFORM
Si02 21.26 _I- I

-- ---
AI203 4.16 ..................

V') 1----
Fe203 5.22 ..................

- CaO 61.46 ..................
V')

MgO 3.11 s 5% OK>-_J -- 1---- -- -- --

« S03 2.17
~2_8% for OPC. OK<2.5% for SRPC.

Z LOSS ON IGNITION 2.09 ~4% OK« -- __j
Total ... 99.45

_J
Il\SOLUBLE RESIDUE 0.60 < 1.5% OK« - -- -

U FREE LIME 1.15 ...............- L.S.F 0.88 OK
~ M.S 2.27 .................
UJ M.A 0.80:::c ..................--
U C3S 42.39 .................. i

C~S I 28.97
OK __j

..................-- ~ 3.5 +0'< Sp.. \'c--C3A 2.19
C4AF 15.87

PHYSICAL TEST I
TEST RESULT LIMITS * CONPOM1

Setting Time
1

Initial 110 2:45 min I
OKfinal 3.10 < 10 hr

2: 2500Cm2/gm for OPC . --
fineness (Blaine) 3186 > 2800Cm2/gm for SRPC OK

2days
15.57 2: 10 MN/m2

ICompressive Strength 28days
33.67 2: 32.S MN/m2 OK

I I
r oJV daess (Autoclave) % 0.10 "~·o.~ OK
~ . o~ ~1.lIn

- --
5.69 ..................

ue on sieve Yo I) 180 urn o...n ..................
According t~o 5/..20Y

~ 9-
I Final Result I acceptable J,- __.v'/ V.L...-

ant Manager /f'l!:'o. Pr io Quality Manager
" ~ .
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